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MEMORANDUM

TO:
Arkansas Medicaid Prescribers and Interested Parties
FROM:

Suzette Bridges, P.D., Division of Medical Services Pharmacy Program [image: image3.jpg]



DATE:

February 8, 2013
SUBJ: 
AR Medicaid DUR Board edits approved at the Jan. 16, 2013 meeting: 
Changes to existing PA Criteria or Edits: LTC recipients will be included in benzodiazepine accumulation quantity edit; clarithromycin XL criteria removed;

Clinical edits through the Manual Review PA Process: Bosulif® (bosutinib) 100 mg and 500 mg tablets; Stivarga® (regorafenib) 40 mg tablet; Linzess® (linacoltide) 145 mg and 290 mg capsules; Onmel® (itraconazole) 200 mg tablet; Soltamox® (tamoxifen) 10 mg/5 ml oral solution; 
Clinical edits added or revised through point-of-sale (POS) edit system: Zovirax® cream, Zovirax® oint., Denavir® cream; Xarelto® 15 mg and 20 mg tablet; Restless Leg Syndrome (RLS) drug criteria; 
AEVCS edits, including Dose-op edits, Cumulative Quantity and Daily Dose edits: Medications that are deemed “Exclusively Pediatric” indications; primadone 50 mg;
Emergency Override reminder

All criteria for the point of sale (POS) clinical edits can be viewed on the Medicaid website at https://www.medicaid.state.ar.us/Download/provider/pharm/PACriteria.pdf.

All drug claim edits, such as quantity edits, dose edits, age edits, or gender edits, can be viewed on the Medicaid website at https://www.medicaid.state.ar.us/Download/provider/pharm/ClaimEdits.xls.   . 
EMERGENCY OVERRIDE: In an emergency, for those drugs for which a five-day supply can be dispensed, a pharmacy may dispense up to a five-day supply of a drug that requires clinical criteria or is non-preferred. This provision applies only in an emergency situation and when the HP Enterprise Services Prescription Drug Help Desk is unavailable, Evidence Based Prescription Drug Program Help Desk is unavailable, or the pharmacist is not able to contact the prescribing physician. To file a claim using this emergency provision, the pharmacy provider will submit a “03” in the Level of Service (418-DI) field. Frequency of the emergency override is limited to once per year per class for non-LTC beneficiaries and once per 60 days per class for LTC beneficiaries. For any Schedule-II controlled substance filled using the Medicaid Emergency Override process, please refer to the Arkansas State Board of Pharmacy regulations regarding partial fill of a Schedule-II controlled substance. 
Change regarding PDL and ADHD medications: The shortage of amphetamine salts due to DEA quota restrictions seems to have abated. Effective 2/15/13, amphetamine salts immediate release (generic Adderall IR) will be re-MAC’d and will be moved back to preferred status again in the ADHD drug category. 
Reminders:
· Antipsychotic agents: POS approval criteria in children <18 yrs of age require metabolic lab tests every six months. (see page 8)
· Medicare Part D now includes coverage for benzodiazepines and coverage of barbiturates “used in the treatment of epilepsy, cancer, or a chronic mental health disorder”. Claims for dual-eligible beneficiaries for barbiturates and benzodiazepines will reject in the Medicaid Pharmacy Program point-of-sale system beginning 1/1/13. Reconsideration requests for barbiturates will require a Medicare Part D denial, written documentation, and chart notes regarding diagnosis to substantiate request for the manual review PA process.
The Arkansas Medicaid Drug Utilization Review (DUR) Board voted to implement the following point of sale (POS) or manual review approval criteria using clinical edits, age edits, and or quantity/dose edits for the drugs listed below.
1) CHANGES TO EXISTING PA CRITERIA OR EDITS:
a) Effective APRIL 16, 2013, LTC-ELIGIBLE MEDICAID RECIPIENTS will be added to the ACCUMULATION QUANTITY LIMIT for BENZODIAZEPINES:
NON-DUAL Medicaid Long-Term-Care (LTC) eligible- beneficiaries will be included in the “accumulation quantity limit” edit on all solid oral dosage forms of benzodiazepine agents that was implemented in Dec. 2010 for all other Medicaid eligible beneficiaries. As a reminder, effective 1/1/13, Medicaid Pharmacy Program can no longer cover benzodiazepines for Medicare-eligible beneficiaries.
The PA criteria are summarized as follows:

Solid oral benzodiazepine agents: Point-of-sale (POS) approval of solid oral dosage forms of benzodiazepine agents will limit usage through an accumulation quantity limit that will allow up to a maximum of 124 units of any solid oral benzodiazepines paid by Medicaid per the previous 31 calendar days. The system will add up all units of the benzodiazepine Medicaid claims and allow up to the maximum of 124 units in the previous 31 calendar days. If an incoming claim will cause the accumulation quantity to exceed the established accumulation quantity limit, the incoming claim will reject at point-of-sale. Current daily quantity limits for benzodiazepine sedative hypnotic agents and Xanax® XR not to exceed one unit per day will not change and will be included in the total benzodiazepine accumulation quantity limit. DIASTAT® AcuDial rectal gel, benzodiazepine injectable agents and oral liquid agents will be excluded from the accumulation quantity limit of 124 units in previous 31 days.  

Prescribing providers are encouraged to review patient profiles for therapeutic duplications, quantity, dose and strengths, and frequency of filled prescriptions.  For those recipients whose drug claims will not meet the accumulation quantity edit, the provider should consider 1) titrating doses downward, 2) optimizing the dose by adjusting the strengths and decreasing the quantities dispensed, or 3) decreasing the number of benzodiazepine agents prescribed.
HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.
A longer implementation time is allowed for this edit in order for prescribers to taper doses downward or make any necessary adjustments to a patient’s prescription regimen. Since the accumulation quantity limit operates on a rolling 31 days, rather than per each month, if a patient is receiving multiple prescriptions of smaller quantities from the same or different prescribers there is a high likelihood that rejections may occur at the pharmacy. 

General benzodiazepine addiction information and examples of benzodiazepine scheduled tapers are offered below
:

Benzodiazepine (BZD) addiction is an issue with many consequences, one of them being, addiction withdrawal symptoms experienced when the BZD are discontinued. 
The type of BZD used plays an important part in determining the length and severity of drug withdrawal. Another factor to be aware of during BZD withdrawal is drug craving. Short-acting, rather than intermediate- or long-acting benzodiazepines, are more likely to cause rebound symptoms because the longer the half-life the longer the therapeutic effects occur after discontinuation.
Withdrawal symptoms, similar in character to those noted with barbiturates and alcohol, have occurred following abrupt discontinuance of BZD. The more severe withdrawal symptoms have usually been limited to those patients who received excessive doses over an extended period of time. 
Tapering benzodiazepine dosage is recommended with long-term use, i.e., greater than 4 to 6 weeks of oral drug and 7 days with intravenous midazolam for sedation of the critically ill patient. For elderly patients receiving benzodiazepines for insomnia over at least 3 months, an 8 to 10 week taper may be warranted, whereas, patients with generalized anxiety may tolerate a taper of 4 to 8 weeks. 
Several standard inpatient benzodiazepine withdrawal schedules exist. The following are examples of such tapers: 
A 50% dose reduction every 5 days, 

A 25% dose reduction weekly, 

A 25% dose reduction weekly until 50% of the dose remains followed by one-eighth dose reduction every 4 to 7 days.

Generally speaking, the dose of BZD should be reduced every 2 weeks from 100% to 50% to 25% to 12.5%. In most patients, eight weeks after starting the dose reduction, patients should be withdrawn completely. Successful outcome was defined as being hypnotic-free at 3 to 6 months after discontinuing of BZD.  
	Drug
	Common Brand Names
	Elimination Half Life in hoursa b
	Approximate Equivalent Oral Dosagesc

	Alprazolam
	Xanax, Xanax XR
	9 - 20
	0.5 mg

	Chlordiazepoxide   
	Librium
	24 - 100
	25 mg

	Clonazepam
	Klonopin
	19 - 60 
	0.5 mg

	Clorazepate
	Tranxene
	1.3 - 120
	15 mg

	Diazepam
	Valium
	30 - 200
	10 mg

	Estazolam
	ProSom
	8 - 24
	1-2 mg

	Flurazepam
	Dalmane
	40 - 250
	15-30 mg

	Lorazepam
	Ativan
	8 - 24
	1 mg

	Oxazepam
	Serax
	3 - 25
	20 mg

	Quazepam
	Doral
	39 - 120
	20 mg

	Temazepam
	Restoril
	3 - 25
	20 mg

	Triazolam
	Halcion
	1.5 - 5
	0.25 mg

	aHalf Life in hours from: Clinical Handbook of Psychotropic Drugs, 4th revised edition, Bezchlibnyk-Butler et al. editors (Clarke Institute of Psychiatry, Toronto), Hogrefe & Huber.

	b The duration of apparent action is usually considerably less than the half-life. With most benzodiazepines, noticeable effects usually wear off within a few hours. Nevertheless, as long as the drug is present it will exert subtle effects within the body. These effects may become apparent during continued use or may appear as withdrawal symptoms when dosage is reduced or the drug is stopped. Notation on duration of action from http://en.wikipedia.org/wiki/List_of_benzodiazepines

	cEstimated Equivalent Dose chart from C.H. Ashton, http://www.benzo.org.uk/manual/bzcha01.htm#24, retrieved Aug 11, 2010. "These equivalents do not agree with those used by some authors. They are firmly based on clinical experience during switch-over to diazepam at start of withdrawal programs but may vary between individuals.", from the Ashton Manual.


The following edits will be effective MARCH 19, 2013, unless otherwise stated. 

b) CLARITHROMYCIN XL: The MAC for clarithromycin 500 mg tablets was removed due to short supply in the marketplace leaving the current EAC as $4.81 per tablet; the current EAC for clarithromycin 500 mg XL tablets is $3.09 per tablet. The manual review PA process has been removed from clarithromycin XL tablets. 
Above MAC and EAC prices have been rounded to 2 decimals.

2) CLINICAL EDITS THROUGH MANUAL REVIEW PA PROCESS:
a) BOSULIF® (bosutinib) 100 mg tablet and 500 mg tablet: BOSULIF® is a kinase inhibitor indicated for the treatment of adult patients with chronic, accelerated, or blast phase Ph+ chronic myelogenous leukemia (CML) with resistance or intolerance to prior therapy. The recommended dose is 500 mg orally once daily with food. Dose adjustment may be needed.

The EAC for 100 mg tablet is $70.36; the EAC for 500 mg tablet is $281.44; 500 mg for 31 day supply = $8,724.64. 

Above EAC prices have been rounded to 2 decimals.

Manual Review PA will be required for all requests for Bosulif® and will be reviewed on a case-by-case basis in keeping with FDA approved indication and dosage recommendations. In addition, the maximum daily dose edit for the 100 mg tablet is 4:1; the maximum daily dose edit for the 500 mg tablet is 1:1. HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.  
b) STIVARGA® (REGORAFENIB) 40 MG TABLET: Stivarga® is a kinase inhibitor indicated for the treatment of patients with metastatic colorectal cancer (CRC) who have been previously treated with fluoropyrimidine-, oxaliplatin-, and irinotecan-based chemotherapy, an anti-VEGF therapy, and, if KRAS wild type (non-mutated) gene, an anti-EGFR therapy. Recommended Dose is 160 mg orally, once daily for the first 21 days of each 28-day cycle.
The EAC for the 40 mg tablet: $114.87 each tablet; daily dose of 160 mg (4 x 40 mg) = $459.48; the first 21 days of a 28-day cycle = $9,649.

Above EAC prices have been rounded to 2 decimals.

Manual Review PA will be required for all requests for Stivarga® and will be reviewed on a case-by-case basis in keeping with FDA approved indication and dosage recommendations. In addition, the maximum daily dose edit is 4:1 and a maximum cumulative quantity edit of 84 tablets for 21 days. HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.  
c) LINZESS® (LINACOLTIDE) 290 mg and 145 mg capsules: Linzess® (linaclotide) is indicated in adults for the treatment of irritable bowel syndrome with constipation (IBS-C) and is indicated in adults for the treatment of chronic idiopathic constipation (CIC). The recommended dose of Linzess® for IBS-C is 290 mcg taken orally once daily on an empty stomach, at least 30 minutes prior to the first meal of the day. The recommended dose of Linzess® for CIC is 145 mcg taken orally once daily on an empty stomach, at least 30 minutes prior to the first meal of the day. 
The EAC is the same for both strengths 290 mg and 145 mg = $7.33.
Above EAC prices have been rounded to 2 decimals.

Manual review PA will be required for all requests for Linzess® and will be reviewed on a case-by-case basis. At a minimum, criteria that will be required for the review include that the recipient must be 18 years of age or older, have tried for at least 30 days at appropriate dose polyethylene glycol 3350 (Miralax, Glycolax) verified in Medicaid drug claims history within previous 45 days, and have a diagnosis in Medicaid history or chart notes of IBS-C or CIC, and the approved dose will not exceed the FDA approved indication of one-290 mg capsule daily for IBS-C or one-145 mg capsule daily for CIC. For pregnant or nursing females the risk versus benefit precaution will be taken into account during the PA review process. The quantity limit edit on both strengths of capsules will include 1:1 for a maximum daily limit and a cumulative quantity edit of 31 for a 31 day supply. HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.  
d) ONMEL® (itraconazle) 200 MG TABLET: ONMEL®, an azole antifungal, is indicated for the treatment of onychomycosis of the toenail caused by Trichophyton rubrum or T. mentagrophytes. The recommended dose for onychomycosis of the toenail is 200 mg once daily for 12 consecutive weeks.
The EAC for Onmel® 200 mg tablet = $29.49each tablet, the cost to Medicaid of 12 week therapy = $2,477; 
The MAC for itracconazole 100 mg capsule = $6.76 each capsule, the cost to Medicaid of 12 week therapy = $1,135.

Above MAC and EAC prices have been rounded to 2 decimals.

There is no PA required for itraconazole 100 mg capsule. A manual review PA will be required for all requests for Onmel 200 mg tablet. The prescriber must provide written data to substantiate the medical necessity of using the 200 mg tablet over 2x100 mg capsules. HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.  
e) SOLTAMOX® (tamoxifen) 10 mg/5 ml oral solution: Tamoxifen citrate is effective in the treatment of metastatic breast cancer in women and men; Tamoxifen citrate is indicated for the treatment of node-positive breast cancer in postmenopausal women following total mastectomy or segmental mastectomy, axillary dissection, and breast irradiation. In women with Ductal Carcinoma in Situ (DCIS), following breast surgery and radiation, tamoxifen citrate is indicated to reduce the risk of invasive breast cancer; Tamoxifen citrate is indicated for the treatment of axillary node-negative breast cancer in women following total mastectomy or segmental mastectomy, axillary dissection, and breast irradiation; Tamoxifen citrate is indicated to reduce the incidence of breast cancer in women at high risk for breast cancer. 
The EAC for Soltamox® 10 mg/5 ml oral solution= $1.03 per ml, or $5.16 for 10 mg (5 ml) or $10.32 for 20 mg (10 ml); available in a 150 ml bottle, = $154.80 per bottle; 

The EAC for the tamoxifen MAC’d tablets is 10 mg tablet = $ 0.56; Tamoxifen 20 mg tablet = $ 1.13.

Above MAC and EAC prices have been rounded to 2 decimals.

There is no PA required for tamoxifen 10 mg or 20 mg tablets. A manual review PA will be required for all requests for Soltamox® 10 mg/5 ml oral solution. The prescriber must provide written data to substantiate the medical necessity of using the oral solution over the 10 mg or 20 mg tablet. HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.  
3) CLINICAL EDITS ADDED OR REVISED THROUGH POINT-OF-SALE (POS) EDIT SYSTEM: 
a) ZOVIRAX® (ACYCLOVIR) CREAM, ZOVIRAX® (ACYCLOVIR) OINTMENT, DENAVIR® (PENCICLOVIR) CREAM, ABREVA® (DOCOSANOL): The EAC for topical acyclovir and penciclovir have continued to rise and the smaller 2 gm acyclovir cream and 1.5 gm penciclovir cream have been discontinued by the manufacturers.
Zovirax® cream, EAC = $68.05/gm, $340.20 for 5 gm tube;

Zovirax® ointment, EAC = $23.14/gm; $694.20 for 30 gm tube;

Denavir® cream, EAC = $57.70/ gm; $288.50 for 5 gm tube;

Abreva® 10% cream, EAC = $6.51/gm; $13.02 for 2 gm tube;
Above EAC prices have been rounded to 2 decimals.

Due to the changes in availability and shifts in costs, the PA edits for Zovirax® cream and Denavir ® cream have been revised as follows:
(i) Denavir® 5 gm cream does not require a PA; however quantity edits will be applied as noted below;

(ii) OTC Abreva® cream 2 gm, Labeler code 00135, has been moved to covered status and will not require a PA;

(iii) Zovirax® 5 gm cream and Zovirax® 30 mg ointment will require a manual review PA process;
Cumulative quantity edits will apply as follows:
(i) Zovirax® 5 gm cream, Denavir® 5 gm cream, Abreva® 2 gm cream, or Zorvirax® 30 gm oint : one tube allowed per 2 months and utilization will be periodically monitored;  
HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.  
b) XARELTO® (RIVAROXABAN): Xarelto® received FDA approval in the fall of 2012 for two new indications, treatment of deep vein thrombosis (DVT) and treatment of pulmonary embolism (PE), and for the reduction in the risk of recurrence of DVT and of PE. The recommended dose of Xarelto® for the initial treatment of acute DVT and/or PE is 15 mg taken orally twice daily with food for the first 21 days. After this initial treatment period, the recommended dose of Xarelto® is 20 mg taken orally once daily with food, at approximately the same time each day. The recommended dose of Xarelto® for reduction in the risk of recurrence of DVT or PE is 20 mg taken orally once daily with food at approximately the same time each day. Due to the new FDA approved indications, the prior approval criteria for Xarelto® has been revised as follows:
(i) Xarelto® 15 mg and 20 mg tablets—the approval diagnosis criterion of atrial fib has been removed from the point-of-sale approval criteria;
(ii) Xarelto® 15 mg quantity edit has been changed to allow 42 tablets for the first 21 days of therapy;
HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.  
c) RESTLESS LEG SYNDROME (RLS) TREATMENTS: RLS is a neurological disorder that causes unpleasant sensations during the evening and night time hours leading to an uncontrollable urge to move lower legs to obtain relief from the sensations; may lead to decreased quality of life due to sleep disorders. Medications that treat RLS are also used to treat Parkinson’s disease. 
Treatment guidelines for RLS recommend the following: For Intermittent RLS: carbidopa/levodopa IR 25/100 (0.5 – 1 tablet) or CR 25/100 (1 tablet) in evening, bedtime or upon wakening with symptoms. For Daily RLS symptoms: pramipexole IR 0.125 mg- 0.5 mg, ropinirole IR 0.25 mg – 4 mg, or rotigotine patch 1 mg/24 hours - 3 mg/24 hours before bedtime. (*References for treatment guidelines listed below. Dosage recommendations were taken from Lexi-Comp.)
Medicaid MAC for carbidopa/levodopa 25/100 IR = $0.47, 25/100 CR = $0.63;
MAC for pramipexole IR 0.125 mg, 0.25 mg, or 0.5 mg = $0.40;

EAC for pramipexole ER 0.75 mg, 0.375 mg, 1.5 mg , 2.25 mg, 3 mg, 3.75 mg, 4.5 mg = $12.77 each;
MAC for ropinirole IR 0.25 mg, 0.5 mg, 1 mg, 2 mg = $0.62; MAC for 4 mg IR = $0.65; 

EAC for ropinirole XL 2 mg =$2.62; XL 4 mg = $5.24; XL 6 mg = $7.85; XL 8 mg = $7.85; XL 12 mg = $13.08; 
EAC for Neupro® patch 1 mg, 2 mg, 3 mg = $4.39; EAC for the 4 mg, 6 mg, and 8 mg patches = $12.90 per patch;
Above MAC and EAC prices have been rounded to 2 decimals.

Carbidopa/levodopa IR and CR, pramipexole IR, and ropinirole IR claims will process at point of sale without PA requirements. 
Point of Sale approval criteria for Mirapex® (pramipexole) ER, Requip® (ropinirole) XL, and Neuopro® (rotigotine) patch will require a billed diagnosis in Medicaid history of Parkinson’s disease in the previous 2 years. 
The point-of-sale denial criterion is the absence of approval criteria. Any other requests for these drugs will require manual review PA process on a case-by-case basis. HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information. 
*REFERENCES

1.
Aurora RN, Kristo DA, Bista SR, Rowley JA, Zak RS, Casey KR, Lamm CI, Tracy SL, Rosenberg RS:  The Treatment of Restless Legs Syndrome and Periodic Limb Movement Disorder in Adults – An Update for 2012:  Practice Parameters with an Evidence-Based Systematic Review and Meta-Analysis.  SLEEP 2012, 35:  1039-1062.

2.
Garcia-Borreguero D, Ferini-Strambi L, Kohnen R, O’Keeffe S, Trenkwalder C, Hogl B, Benes H, Jennum P, Partinen M, Fer D, Montagna P, Bassetti C, Iranzo A, Sonka K, Williams AM:  European guidelines on management of restless legs syndrome:  report of a joint task force by the European Federation of Neurological Sciences, the European Neurological Society and the European Sleep Research Society.  European Journal of Neurology 2012, 19:  1385-1396.

3.
Garcia-Borreguero D, Stillman P, Benes H, Buschmann H, Chaudhuri KR, Gonzalex Rodriguez VM, Hogl B, Kohnen R, Monti GC, Stiasny-Kolster K, Trenkwalder C, Williams AM, Zucconi, M:  Algorithms for the diagnosis and treatment of restless legs syndrome in primary care.  BMC Neurology 2011, 11: 28-41.
4) AEVCS EDITS, INCLUDING DOSE-OP EDITS, CUMULATIVE QUANTITY AND DAILY DOSE EDITS:
a) Medications deemed by drug manufacturer to be “Exclusively Pediatric”: 
The Federal Medicaid Drug Rebate Program is a partnership between Centers for Medicare and Medicaid Services (CMS), State Medicaid Agencies, and participating drug manufacturers that helps to offset the Federal and State costs of most outpatient prescription drugs dispensed to Medicaid patients. Approximately 600 drug manufacturers currently participate in this Federal rebate program. All fifty States and the District of Columbia cover prescription drugs under the Medicaid Drug Rebate Program, which is authorized by Section 1927 of the Social Security Act. 

The Federal Medicaid Drug Rebate Program requires a drug manufacturer to enter into, and have in effect, a national rebate agreement with the Secretary of the Department of Health and Human Services (HHS) in exchange for State Medicaid coverage of most of the manufacturer’s drugs. Manufacturers are then responsible for paying a rebate on those drugs each time that they are dispensed to Medicaid patients. These rebates are paid by drug manufacturers on a quarterly basis and are shared between the States and the Federal government to offset the overall cost of prescription drugs under the Medicaid Program.
Beginning 1/1/10, the Federal rebate for “Innovator” or brand name drugs was increased to the greater of 23.1 % of the Average Manufacturer Price (AMP) per unit or the difference between the AMP and the best price per unit and adjusted by the Consumer Price Index-Urban (CPI-U) based on launch date and current quarter AMP. However, drugs approved by FDA Exclusively for Pediatric Indications pay a lower Federal rebate, the larger of 17.1 % of the AMP per unit or the difference between the AMP and the best price per unit and adjusted by the CPI-U based on launch date and current quarter AMP.
The drug manufacturers of the following drugs have declared these drugs are exclusively for pediatric indications. In keeping with the Federal definition of exclusively pediatric indications, the following drugs will have an upper age edit in the system of 17 years and all incoming drug claims will reject at point-of-sale for all recipients who are 17 years and older:

· Asmanex® (mometasone furoate) Twisthaler 110 mcg;
· Singulair® (leukotriene) 4 mg chewable, 5 mg chewable, and 4 mg granules;
· Accuneb® (albuterol) 0.63 mg/3 ml inhalation solution and 1.25 mg/3 ml inhalation solution;

· Isentress® (raltegravir potassium) 25 mg and 100 mg chewable tablets; 
HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.  
b) Primidone 50 mg tablet: A dose optimization quantity edit will be implemented on the 50 mg tablet that will allow for dosing of up to 200 mg three times a day using the 50 mg tablet, or up to12 tablets per day, and a cumulative quantity edit of up to 372 tablets for a 31 day supply. Primidone 250 mg tablets do not have quantity edits. 
Primidone 50 mg EAC = $0.37; 250 mg MAC = $0.56.
Above MAC and EAC prices have been rounded to 2 decimals.

HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500 for information.  
FRIENDLY REMINDERS:

1. Section 175 of the Medicare Improvements for Patients and Providers Act of 2008 (MIPPA) amended section 1860D-2(e)(2)(A) of the Act to include Medicare Part D coverage of barbiturates “used in the treatment of epilepsy, cancer, or a chronic mental health disorder” and benzodiazepines. MIPPA further specified that these amendments apply to prescriptions dispensed on or after January 1, 2013. Claims for dual-eligible beneficiaries for barbiturates and benzodiazepines will reject in the Medicaid Pharmacy Program point-of-sale system beginning 1/1/13. Reconsideration requests for barbiturates will require a denial from Medicare Part D plan, written documentation regarding use of the agent, as well as chart notes regarding diagnosis to substantiate request for the manual review PA process.
2. Any reimbursement rates stated in this memorandum (or any previous memorandums) are for REFERENCE PURPOSES ONLY and are in no way any contractual obligation by Arkansas Medicaid. Current Generic Upper Limits (GUL or MAC) that have been issued at the State and Federal level, along with State issued Capped Upper Limits (CAP), can be found on the Arkansas Medicaid website: www.medicaid.state.ar.us. 

3. Exceptions to established criteria are reviewed on a case-by-case basis. Prescribers must provide written documentation to substantiate the medical necessity of the request. 

4. The AR Medicaid Pharmacy Program reimburses for covered outpatient drugs for Medicaid recipient with prescription drug benefits. Only medications prescribed to that recipient can be billed using the recipient’s Medicaid ID. Sanctions may be imposed against a provider for engaging in conduct that defrauds or abuses the Medicaid program. This could include billing a child’s medication to a parent’s Medicaid ID number and vice-versa. 
5. FOR ALL PDL DRUGS OR FOR REQUESTS FOR ANTIPSYCHOTIC DRUGS: providers requesting a Prior Authorization (PA) for a drug on the PDL or requesting a Prior Authorization (PA) for an antipsychotic medication should contact the Evidence-based Prescription Drug Program PA Call Center Toll Free 1-866-250-2518 or Local 501-526-4200 or Fax 501-526-4188. Please include any supporting documentation for the request with the fax, and include recipient ID number, recipient name, and Medicaid Provider ID with your request.
6. FOR NON-PDL AND NON-ANTIPYSCHOTIC DRUG REQUESTS: providers requesting a Prior Authorization (PA) should call the HP Prescription Drug Help Desk at 1-800-707-3854 or at 1-501-374-6609, extension 500. For Prior Authorization (PA) requests requiring manual review, you may fax your request to the HP help desk Fax at 501-372-2971 or to the state office Fax at 501-683-4124. Please include any supporting documentation for the request with the fax, and include recipient ID number, recipient name, and Medicaid provider ID with your request. An approval, denial, or request for additional information will be returned by the close of business the following business day.
This advance notice is to provide you the opportunity to contact, counsel and change patients’ prescriptions. 

If you need this material in an alternative format, such as large print, please contact the Program Development and Quality Assurance Unit at 501-320-6429.
If you have questions regarding this transmittal, or you need this material in an alternative format, such as large print, please contact the HP ENTERPRISE SERVICES (FORMERLY CALLED EDS) Provider Assistance Center at 1‑800‑457‑4454 (Toll‑Free) within Arkansas or locally and out-of-state at (501) 376‑2211. Arkansas Medicaid provider manuals (including update transmittals), official notices and remittance advice (RA) messages are available for downloading from the Arkansas Medicaid website: www.medicaid.state.ar.us/.
REMINDER FROM PREVIOUS COMMUNICATIONS: 
Continued monitoring for metabolic changes every 6 months on an outpatient basis is required for antipsychotic agents prescribed for children < 18 years of age. 

From previous memos:
1) For all children < 18 years of age who have received one claim for an oral form of an antipsychotic agent in previous 45 days, the Medicaid Pharmacy Program point-of-sale PA system will require and search the beneficiaries’ Medicaid medical history outpatient CPT codes for metabolic lab test claims for glucose and lipid monitoring (see below for the list of acceptable CPT codes). The system will search the previous 9 months of Medicaid history from date of the in-process drug claim. The criteria require monitoring for BOTH a glucose CPT code AND a lipid CPT code every 6 months.

AND
2) In addition, if a recipient is a new start to antipsychotic drug therapy, or changed to a different chemical entity of antipsychotic agent than is found in the recipient’s Medicaid drug history, whether for a therapy change, or adding to existing therapy, the new drug entity will require a PA and requires a newly signed and dated informed consent form for the new agent faxed to the PA Call Center at 501-526-4188.
All current age-appropriate dose edits and clinical therapeutic duplication edits of antipsychotic agents will continue to apply for children less than 18 years of age.

Acceptable CPT codes for the metabolic monitoring criteria are listed below (reminder, criteria requires CPT codes monitoring for both glucose (group-1) and lipids (group-2)):

Group-1 (glucose codes): Criteria require one of the following CPT codes that contain glucose monitoring in the previous 9 months from claim date of in-process claim:

· 83036 (HbA1c), OR

· 80050 (General Health Panel), OR

· 80069 (Renal Function Panel), OR

· 80047 (Basic Metabolic Panel), OR

· 80048 (Basic Metabolic Panel), OR 

· 80053 (Comprehensive metabolic panel ), OR 

· 82962 (Glucose, blood by glucose monitoring device(s) cleared by the FDA specifically for home use) OR 

· 82948 (Glucose; blood, reagent strip ) OR 

· 82947 (Glucose; quantitative, blood), 
AND, criteria require one of the following lipid panel tests or all of the individual lipid test monitoring codes in previous 9 months from claim date of the in-process claim:

Group-2 (lipid codes)

· 80061 (Lipid panel ), OR

· 83701 (High resolution fractionation and quantitation of lipoproteins panel), OR

· 82465 (Cholesterol, serum or whole blood, total ), AND  83718 (HDL cholesterol ), AND 84478 (Triglycerides ), AND 83721 (LDL Cholesterol)

� A. Olyaei PharmD, 2005, � HYPERLINK "http://www.ohsu.edu/academic/medicine/residency//handouts/pharmpearls/Psychiatry%20CNS%20Neuro/BenzodiazepineDrugWithdrawalTaper.pdf" �http://www.ohsu.edu/academic/medicine/residency//handouts/pharmpearls/Psychiatry%20CNS%20Neuro/BenzodiazepineDrugWithdrawalTaper.pdf� ; retrieved August 10, 2010
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